OEM Part NO. 5D-3790 / 5D3790 BATTERY AND WIRING

OEM Part NO. 5D-3790 / 5D3790 BATTERY AND WIRING

Product Name 5D3790 BATTERY AND WIRING
Model 140 Motor Grader
Section Diesel Engine
Group NO. 140 MTR. GRADER
Note BATTERY AND WIRING (5D3790 N/S)--24 Volt--Front Portion--Part 1 of 4 AS VIEWED FROM RIGHT HAND SIDE OF MACHINE Serial No. 11R1 to 11R609 inclusive and 24R1 to 24R477 inclusive See Page 54 for Wiring Diagram

5D3790 BATTERY AND WIRING Specification

Name 5D3790 BATTERY AND WIRING
Remark BATTERY AND WIRING (5D3790 N/S)--24 Volt--Front Portion--Part 1 of 4 AS VIEWED FROM RIGHT HAND SIDE OF MACHINE Serial No. 11R1 to 11R609 inclusive and 24R1 to 24R477 inclusive See Page 54 for Wiring Diagram
Model 140 Motor Grader, 120 Motor Grader
Section Diesel Engine, Starting And Electrical System
Group NO. 140 MTR. GRADER
IEType I
IsArrangement N
IsChange N

140 Motor Grader Part NO. 5D-3790 BATTERY AND WIRING

SEQ Part NO. Name POS Qty NPR CCR Service Change Type Modifer
1 4D3397 4D-3397 STRAP / 1 Y Y Y
2 1K3238 1K-3238 SLEEVE / 2 Y N Y
3 3D9718 3D-9718 SWITCH (push) / 1 Y Y Y ETHER START, HORN
4 5D7986 5D-7986 PLUG / 2 Y N Y
7 5B2927 5B-2927 SCREW / 1 Y N Y SCREW
8 2D8787 2D-8787 NUT / 1 Y Y Y 5/16-18-THD
9 2D8788 2D-8788 BOLT / 1 Y N Y
10 3K8785 3K-8785 GROMMET / 1 Y Y Y
11 5D0853 5D-0853 SCREW-MACHINE / 2 Y N Y 6-32-THD, 6-32 THD
12 1H7186 1H-7186 LOCKWASHER / 2 Y Y Y
13 2B9498 2B-9498 NUT / 4 Y N Y 3/8-16-THD
14 3D4467 3D-4467 TERMINAL / 1 Y N Y TERMINAL
15 3D5074 3D-5074 NUT / 4 Y N Y NUT
16 9F5321 9F-5321 TERMINAL / 1 Y N Y
17 3K8671 3K-8671 TERMINAL / 1 Y N Y LARGE, 12.7MM.5INHOLE
18 1L6561 1L-6561 PLUG / 1 Y Y Y 65 MM DIA, BUTTON
19 1M4986 1M-4986 TERMINAL / 1 Y N Y 1/2", LONG
20 8M2771 8M-2771 CLIP / 1 Y Y Y 6.35MM ID, SMALL
21 3D9799 3D-9799 SCREW / 2 Y N Y MACHINE SCREW, 8-32X0.875-IN
22 5K3294 5K-3294 CLIP / 1 Y Y Y GOV CONTROL CABLE, 12.7 MM ID
23 5S7219 5S-7219 BATTERY / 4 Y Y Y
24 1F7240 1F-7240 TERMINAL (No.10 Screw) / 1 Y N Y TERMINAL
25 6B2759 6B-2759 TERMINAL (3/8 Screw) / 1 Y Y Y RING, 10.3MM.4IN.HOLE
26 7F6429 7F-6429 AMMETER / 1 Y Y Y
29 5D3948 5D-3948 CONNECTOR / 1 Y N Y
30 5D0849 5D-0849 BLOCK / 1 Y N Y
31 5D3292 5D-3292 BOX ASSEM. / 1 Y N Y
32 5D5811 5D-5811 CLIP / 6 Y N Y
34 5D0555 5D-0555 EYE BOLT / 4 Y N Y
35 5D0453 5D-0453 BRACKET / 2 Y N Y
36 4D3889 4D-3889 PANEL / 1 Y N Y
37 2D8412 2D-8412 MAT ASSEM / 1 Y N Y
38 1B5218 1B-5218 TERMINAL / 1 Y N Y
39 8B0653 8B-0653 INSULATOR / 2 Y Y Y INSULATOR, TERMINAL
40 2D8514 2D-8514 CABLE AS / 1 Y Y Y
41 5D3941 5D-3941 CABLE ASSEM. / 1 Y Y Y NEG.
42 5D3940 5D-3940 CABLE AS / 1 Y Y Y
43 2D8403 2D-8403 TERMINAL / 1 Y Y Y
45 5D3525 5D-3525 PIN / 4 Y N Y
46 4D1288 4D-1288 SEAL / 1 Y Y Y
51 4B4277 4B-4277 WASHER / 2 Y Y Y 8.8X17.5X1.6-MM THK, -- TO BOLT
52 2R1033 2R-1033 WASHER / 1 Y Y Y
53 2R1034 2R-1034 SHELL / 1 Y N Y
54 7N0718 7N-0718 SWITCH ASSEM. (disconnect) 1 / 1 1 Y Y Y Y I DISCONNECT, BATTERY
55 5M2555 5M-2555 CIRCUIT BREAKER / 1 Y Y Y 40 AMP, 40-AMPERE
56 5L7200 5L-7200 SCREW / 1 Y N Y 8-32X0.375-IN, 9.65MM.38INLG
57 8F3437 8F-3437 LEVER / 1 Y Y Y DISCONNECT, START
58 8S7713 8S-7713 SWITCH ASSEM. (heat-start) 1 / 1 1 Y Y Y N I HEAT-START
60 5S8405 5S-8405 PLUG / 1 Y Y Y
61 5M9205 5M-9205 TERMINAL ASSEM. / 1 Y Y Y NEGATIVE, NEG.
62 5M9204 5M-9204 TERMINAL ASSEM. / 1 Y Y Y POSITIVE, POS
63 3B4504 3B-4504 LOCKWASHER / 1 Y Y Y LOCKWASHER 1/4", LOCKWASHER TO BOLT
64 3M6018 3M-6018 TERMINAL / 1 Y Y Y 0.1-M
65 0T0102 0T-0102 BOLT / 3 Y N Y 3/8-16X0.625-IN, 15.8MM.625IN
66 7B3235 7B-3235 BOLT / 2 Y N Y 1/2-13X1.375-IN, 34.9MM1.37INLG
67 3B4508 3B-4508 LOCKWASHER / 1 Y Y Y LOCKWASHER 1/2", LOCKWASHER TO FUEL TANK
68 4B4278 4B-4278 WASHER / 4 Y Y Y LARGE, 10.2X20.5X1.6-MM THK
69 3B4506 3B-4506 LOCKWASHER / 1 Y Y Y LOCKWASHER 3/8", LOCKWASHER BRACKET ASSEMBLY TO BRACKET
70 0S1588 0S-1588 BOLT / 2 Y N Y BOLT, BOLT CLIP TO BRACKET
71 1D4717 1D-4717 NUT / 1 Y N Y NUT, NUT CLIP TO BRACKET
72 0S0509 0S-0509 BOLT / 1 Y N Y BOLT, BOLT COVER ASSEMBLY
73 0S1594 0S-1594 BOLT / 4 Y N Y 3/8-16X1IN, 3/8-16X1-IN
74 0L1351 0L-1351 BOLT / 1 Y N Y 3/8-16X.875IN, 3/8-16X0.875-IN
75 3S2093 3S-2093 STRAP-CABLE / 1 Y Y Y 1.75IN DIA, 1.75 DIA.
76 7F9224 7F-9224 TERMINAL / 1 Y N Y NO. 10 SCR., NO. 10 SCREW
77 4D8948 4D-8948 CLIP / 1 Y Y Y CLIP-HARNESS ASSEMBLY TO ENGINE, SMALL
79 1H3337 1H-3337 BOLT / 4 Y N Y 1/4-20X0.875-IN, 1/4-20X.875IN
80 4B1254 4B-1254 SCREW / 2 Y N Y
81 8F5758 8F-5758 SCREW / 1 Y N Y 1/4-20X0.375-IN, 1/4-20X3/8
82 3D2098 3D-2098 TERMINAL ASSEM. / 1 Y Y Y POS., POSITIVE
83 8M2770 8M-2770 CLIP / 3 Y Y Y LOOP, LOOPSLOT
84 4B3388 4B-3388 BOLT / 2 Y N Y 5/16-18X1.125INLG, 5/16-18X1.125-IN
85 4L3916 4L-3916 TERMINAL / 1 Y Y Y 14-GA TO 16-GA, FEMALE
86 7B4826 7B-4826 INSULATOR / 1 Y Y Y INSULATOR, INSULATOR--TERMINAL
87 2D3981 2D-3981 INSULATOR / 1 Y Y Y
88 3B4501 3B-4501 LOCKWASHER / 1 Y Y Y 1.02MM THK, NO.8
89 3B4505 3B-4505 LOCKWASHER / 1 Y Y Y 5/16, -- TO BOLT
90 0S1621 0S-1621 BOLT / 1 Y N Y BOLT, BOLT TO SUPPORT ASSEMBLY
91 3H6660 3H-6660 PIN / 4 Y Y Y SMALL, LONG
92 0S1587 0S-1587 BOLT / 2 Y N Y 1/2-13X1.75-IN, 1/2-13
93 4B4280 4B-4280 WASHER / 4 Y Y Y WASHER, WASHER TO FUEL TANK
94 4D7794 4D-7794 CLIP / 1 Y Y Y 10MM ID, LONG
95 1D4716 1D-4716 NUT / 2 Y N Y 5/16-18-THD, NUT
96 6H4005 6H-4005 GROMMET / 1 Y Y Y
97 9S0173 9S-0173 CIRCUIT BREAKER (60 amp) / 1 Y Y Y CIRCUIT BREAKER, 60-AMPERE
98 8M7892 8M-7892 AMMETER (60 amp) 1 / 1 1 Y N Y N I 60A, 60 AMP
99 1L4789 1L-4789 LOCKWASHER / 2 Y Y Y MOUNTING OF 1V7378 RETAINER ASSEM. ON FLOORMAT & FLOORPLATE, MOUNTING OF 1V7378 RETAINER ASSEMBLY ON FLOORMAT AND FLOORPLATE